L
HLT OO0, 4T

8.3 FREQUENCY SEPARATION / OCCUPIED BANDWIDTH (99% BW)

LIMIT

According to §15.247(a)(1), Frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20
dB bandwidth of the hopping channel, whichever is greater.

Test Configuration

Bluetooth Tester
o0 OSpectrum Analyzer

EUT | Power Splitter

TEST PROCEDURE
The Channel Separation test is performed with hopping on. And the 20 dB Bandwidth test is
performed with hopping off.
The Spectrum Analyzer is set to ( DA 00-705 )

Span = wide enough to capture the peaks of two adjacent channels

RBW = 1% of the span

VBW = RBW

Sweep = Auto

Detector = Peak

Trace = Max hold
The trace was allowed to stabilize. The marker-delta function was used to determine the
separation between the peaks of the adjacent channels.

TEST RESULTS
No non-compliance noted

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Test Report No.
HCTR1304FR30

Date of Issue:
April 25, 2013

EUT Type:
GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n

FCC ID:
ZNFE450J
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ACT

HCTE0,4TD
Test Data
Channel Separation ) o
20dB Bandwidth (kHz) Limit
(kHz) (kH2) Result
GFSK | 8DPSK | m/i4DQPSK | Channel GFSK 8DPSK 4DQPSK
Low CH 941.6 1280.0 1280.0 >25 or
845 995 995 Middle CH 942.9 1253.0 1260.0 >2/3 of the | Pass
High CH 941.8 1279.0 1281.0 20dB BW
Occupied Bandwidth (99% BW )
99% BW (kHz)
Channel GFSK 8DPSK 4DQPSK
Low CH 867.8 1160.2 1154.8
Middle CH 868.4 1146.8 1156.7
High CH 868.3 1159.7 1154.8

MNote : We can not know what use channel in AFH mode. So, we can not test in AFH mode. Also, if the test

performs some channel in AFH mode, the test result is not different with normal mode.

HCTR1304FR30

April 25, 2013

GEM/WCDMA Phone with Bluetooth3.0, WIFIS02.11 big/n

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www. het.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:
ZNFE450J
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BT
I-I_Il..l'.l'.l.lll
Test Plots (GFSK)
Channel Separation

R T |Freg/Channel

Center Freq

Htten . 2441600060 GHz

iR

| Start Freq
8| 2. 43950800 GHz

- Stop Freq
2. 44250000 GHz

CF Step
300000000 kHz
Auto Man
Freq Offset
B.EAGEAEAEE Hz

e Signal Track
S iff

File Operation Status: .GIF file saved

Test Plots (8DPSK)
Channel Separation
& Agilent T [Freq/Channel

Center Freq
244100006 GHz

Start Freq
| 2.43950008 GHz

Stop Freq
| 2442500008 GHz

CF Step
368.000000 kHz
| Auto tan

Freq Offset
& (1 A0GEEEE Hz

Signal Track
(n Off

'Filleperatiun Status, C:AHCT.GIF file saved

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www. het.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 April 25, 2013 GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n ZNFE450J
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HLT LI.I'.I.III

Test Plots (m/4DQPSK)

Channel Separation

ri

1

5 Agilent

File Operation Status.

\HCT.GIF file saved

R T [Freq/Channel

Center Freq
244100000 GHz

Start Freq
| 2.43950080 GHz

- Stop Freq
244250008 GHz

CF Step
300.000008 kHz
Huto Man

Freq Offset

Amplitud
1 aC .

On 0ff

71 pts) e

Signal Track

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:

GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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BT
I-I_Il..l'.l'.l.lll
Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (Low-CH)
#  Agilent R T |Freg/Channel

Center Freq
2. 46200000 GHz

Ch Freq Z2.4082 GHz Trig Free
Occupied Bandwidth

Start Freq
240050800 GHz

Stop Freq_
| 2. 46350000 GHz

CF Step|
360.000000 kHz
| .Hu_ttl Man|

Freq Offset

g D.O0AEO0H Hz
#YBH 1
Occupied Bandwidth Occ BH L Pwr UnSIQnaI Tra(?_fli
867.8409 kHz 5 200045
Transmit Freq Error
¥ dB Banduidth
File Operation Status, C
Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)
. Agilent R T [Freq/Channel

Center Freq-

Ch Freq 2.441 GHz Trig Free 5 A4100R00E GH=

. Decupied Bandwidth

Start Freq
2.43950008 GHz

Stop Freq
| 2.44250000 GHz

CF Step
200000000 kHz
| Auto Man

Freq Offset

_ I——ﬁ B.a00a00000 Hz

Signal Track

Occupied Bandwidth Occ BH % Pwr On 0ff

868.3833 kHz Bk

Transmit Freq Error

% dB Bandwidth
Fleperati'un S'tatus, C:AHCT.GIF file saved

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT M
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 April 25, 2013 GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n ZNFE450J
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Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)
i Agilent R T |Freq/Channel

Ch Freq  2.45 Gz TiigiErea 5 Golat o

. Decupied Bandwidth

Start Freq
247850000 GHz

Stop Freq
|| 2.42150068 GHz

CF Step
300.800008 kHz
| Auto Man

Freq Offset
R.AAOGR6EE Hz

# ||_|I E: H

— _ ; Signal Track|
Occupied Bandwidth Occ BH % Pur On 0ff

868.3396 kHz x dB

Transmit Freq Error 5H

¥ dB Bandwidth .

IFile Operation Status, C:\HCT.GIF file saved
Test Plots (8DPSK)

20 dB Bandwidth & Occupied Bandwidth (Low-CH)
# Agilent R T |Freq/Channel

[
Ch Freq 2.482 GHz Trig Free
: Decupied Bandwidth

Center Freq
2. 40200000 GHz

Start Freq
2. 40050800 GHz

- Stop Freq
| 2.46350066 GHz

CF Step!
300.600000 kHz
| Auto Man|

Freq Offset
080060608 Hz

A : . > Signal Track_
Occupied Bandwidth Occ BH % Pur On Off

1.1682 MHz s

Transmit Freq Error
% JB Bandwidth

File Operation Status. C:\HCT.GIF file saved

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT M
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 April 25, 2013 GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n ZNFE450J
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HLT O AT

Test Plots (8DPSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)

5 Occupied Bandwidth

3 Agilent

Ch Freq 2.441 GHz

Trig Free

Occupied Bandwidth

Occ BH % Pwr
1.1468 MHz Kd8

Transmit Freq Error

% B Bandwidth

(File Operation Status. C:\HCT.GIF file saved

Test Plots (8DPSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)
5 Agilent

Ch Freq 2.48 GHz

| Decupied Bandwidth

Trig Free

| 2.46150000 GHz

| Auto Man

g 0.00000000 Hz

Occupied Bandwidth Occ BH % Pwr
1.1597 MHz w8

Transmit Freq Error ;

% JB Bandwidth

[Freg/Channel

Center Freq
2. 44100000 GHz

Start Freq

243550000 GHz

StopFreq

| 2.44250000 GHz

CF Step
306.000060 kHz

| Huto Man

Freq Offset

2 D.0eananes Hz

Signal Track

On OFf

|Freq/Channel

Center Freq
2. 43000000 GHz

Start Freq
2. 47850000 GHz

Stop Freq

CF Step!
300.009808 kHz

Freq Offset

Signal Track
On 0ff

File Operation Status. C:\HCT.GIF file saved

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Test Report No.
HCTR1304FR30

Date of Issue:
April 25, 2013

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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EACT
I-I_Il..l'.l'.l.lu
Test Plots (m/4DQPSK)
20 dB Bandwidth & Occupied Bandwidth (Low-CH)
# Agilent

Ch Freq
. Decupied Bandwidth

2.482 GHz Trig Free

Start Freq
2. 48050068 GHz

CF Step
300.800008 kHz
| Auto

Freq Offset
R.AAOGR6EE Hz

# ||_|I E: H

Occupied Bandwidth
1.1548 MHz

Transmit Freq Error : Hz

% dB

% JdB Bandwidth
IFile Operation Status, C:\HCT.GIF file saved

Test Plots (m/4DQPSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)
5 Agilent

T /|
Ch Freq 2.44] GHz Trig Free
: Decupied Bandwidth

Center Freq
244100000 GHz

- Stop
| 2.44250066 GHz

300.000000 kHz
| Auto

Freq Offset
080060608 Hz

Occupied Bandwidth
1.1567 MH

Transmit Freq Error
% JB Bandwidth

% dB

\HCT.GIF file saved

'File Operation Status. C:

R T [Freg/Channe

Center Freq
240200000 GHz

Stop Freq
| 248350008 GHz

Man

Signal Track
Occ BH % Pur On 0ff

R T |Freq/Channel

Start Freq
2.43950800 GHz

Freq

CF Step!
Man_

> Signal Track_
Occ BH £ Pwr 0n Dff

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Test Report No.
HCTR1304FR30

Date of Issue:
April 25, 2013

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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Test Plots (m/4DQPSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)
% Agilent R T [Freq/Channel

Ch Freq  2.45 Gz TiigiErea 5 Golat o

| Occupied Bandwidth

Start Freq
247850000 GHz

Stop Freq
2. 48150008 GHz

CF Step
300.000008 kHz
| Auto Man

Freq Offset
| DLBAGGRGE Hz

# ||_|I E: H

= : : = Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

1.1548 MHz FHE

Transmit Freq Error

% JdB Bandwidth
File Operation Statuss C:\HCT.GIF file saved

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 April 25, 2013 GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n ZNFE450J
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HLT OO0, 4T

8.4 NUMBER OF HOPPING FREQUENCY

LIMIT

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the 2400 MHz ~ 2483.5
MHz bands shall use at least 15 hopping frequencies.

Test Configuration

Bluetooth Tester
o0 OSpectrum Analyzer

EUT | Power Splitter

TEST PROCEDURE
The Bluetooth frequency hopping function of the EUT was enabled.
The Spectrum Analyzer is set to ( DA 00-705 )
Span = the frequency band of operation
RBW = 1% of the span
VBW = RBW
Sweep = Auto
Detector = Peak
Trace = Max hold
The trace was allowed to stabilize.
TEST RESULTS
No non-compliance noted

Test Data
Result (No. of CH)
Limit Result
GFSK 8DPSK m4DQPSK
79 79 79 >15 Pass

Note : In case of AFH mode, minimum number of hopping channels is 20.

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 April 25, 2013 GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n ZNFE450J
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I-I_Il._l'.lrl.lll
Test Plots (GFSK)
Number of Channels (2.4 GHz - 2.441 GHz)
# Agilent _
15C Bluetooth
Bm Att

"|n

IF |I |J I, |J

_‘
||||||I || ||“'||II

VI HH'U

1 || || l]lrlrull ||]||I |||

[ 1| Il'r I ” |t| |

M (O

Test Plots (GFSK)
Number of Channels (2.441 GHz - 2.4835 GHz)
5 Agilent

T

I ||1|J 'u' Ilil l'| ||| Iy

[N “'l' Wi '|'r'|||||||||

TR

#\/BH
File Operation Status. C:AHCT.GIF file saved

|||r'|r'||‘ 1 |I'

I || I || |J J l|| ||I|.'1||

R T [Freq/Channel

Center Freq

||]' '|"[ I||

Start Freq

e ||-I |
i 2 40000908 Glz

I8
T
Stop Freq

CF Step
4.100608068 MHz

Auto Man

Freq Offset

Center Freq

- Stop Freq
2. 48350008 GHz

4.25000008 MHz
Auto Man

\ Freq Offset
(| 0.BOOGAGEE Hz

Signal Track

242050800 GHz

2.44100088 GHz

| 0.00000080 Hz

Signal Track
| On Off

|Freq/Channel

246225000 GHz

Start Freq
| 2.44160006 GHz

CF Step!

[ 0n oft

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J

Page 33 of 80
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I-I_Il._l'.lrl.lll
Test Plots (8DPSK)
Number of Channels (2.4 GHz - 2.441 GHz)
B Agilent _ _
15C Bluetooth
Bm Att

"l |"|. A
| ’I'

PR T N Y PO ho |
I[J""'ﬂ'lllp'l‘.l ! |.,31"|.." ||l||| IIIF|| L"I."'Ilir"'-'n"rl L'l lJ.| LIJI ”'Ifr"-4"'“'»,""1.,-"'""1' |-'.|r' 'i“ S ||_| \|
)

Test Plots (8DPSK)
Number of Channels (2.441 GHz - 2.4835 GHz)
5 Agilent

-r|', J- ,r-p '|||'||' rﬂl

n
,,H -"l

ffl

#\/BH
File Operation Status. C:AHCT.GIF file saved

"t
¥ LnJ '414'

R T [Freq/Channel

Center Freq

r1| Iﬂl'fl |I _| i hlf |I ‘UIII I

Start Freq
| 240000006 CHz

Stop Freq

CF Step
4.1 6600068 MHz
Auto Man

Freq Offset

R T [Freq/Channel

Center Freq

- Stop Freq
2. 48350008 GHz

4.25000008 MHz
Auto Man

¥ FreqOffset
U 000000060 Hz

Signal Track

242050800 GHz

2.44100088 GHz

| 0.00000080 Hz

Signal Track
| On Off

246225000 GHz

Start Freq
| 2.44160006 GHz

CF Step!

[ 0n oft

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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EACT
I-I_Il._l'.lrl.lll
Test Plots (m/4DQPSK)
Number of Channels (2.4 GHz - 2.441 GHz)
e Agilent _
15C E-E:il_l'?tl:ll:liil'l

- "'L .l. M |,_ 7

" Iy I' '”I,I

oy A o ,""ui'l""-"""\ll"‘a"""

Test Plots (m/4DQPSK)
Number of Channels (2.441 GHz - 2.4835 GHz)
5 Agilent

B
“"f'l‘!"'|r" ‘Pl'\l—‘ ey |.4|“1"‘| "“ Hlmrf |-I iv.."ﬁq ql"h-

#\/BH
File Operation Status. C:AHCT.GIF file saved

n | ’ !
Wiy 'ﬂ.nﬂ_f-v.,["~.‘["‘-\-'L‘r"'T.,r""flq Yy 'LI I'

.llﬁf., ,'..

R T [Freq/Channel

Center Freq

T Start Freq
2.4@@@@@@@ GHz

Stop Freq

CF Step
4.1060600068 MHz

Freq Offset

Center Freq

- Stop Freq
2. 48350008 GHz

4.25000008 MHz

; Freq Offset
N B.OEERREAE  Hz

Signal Track

242050800 GHz

2.44100088 GHz

Auto Man

| 0.00000080 Hz

Signal Track
| On Off

|Freq/Channel

246225000 GHz

Start Freq
| 2.44160006 GHz

CF Step!

Auto Man

[ 0n oft

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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HLT OO0, 4T

8.5 TIME OF OCCUPANCY (DWELL TIME)

LIMIT

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the 2400 MHz ~ 2483.5

MHz bands. The average time of occupancy on any channels shall not greater than 0.4 s within a

period 0.4 s multiplied by the number of hopping channels employed.

Test Configuration

Bluetooth Tester

oo

OSpectrum Analyzer

[ ]

EUT

I Power Splitter

TEST PROCEDURE
This test is performed with hopping off.

EUT was set to transmit the longest packet type (DH5)
The Spectrum Analyzer is set to ( DA 00-705 )
Span = Zero span, Centered on a hopping channel
RBW = 1 MHz
VBW = RBW
Sweep = as necessary to capture the entire dwell time per hopping channel

Detector = Peak

Trace = Max hold

The marker-delta function was used to determine the dwell time.

Normal Mode / EDR Mode

DH 5(The longest packet type for GFSK)

2.867 * (1600/6)/79 * 31.6 = 305.81 (ms)
2-DH 5(The longest packet type for m/4DQPSK)

2.875 * (1600/6)/79 * 31.6 = 306.67 (ms)
3-DH 5(The longest packet type for 8DPSK)

2.875* (1600/6)/79 * 31.6 = 306.67 (ms)

CH Mid :

CH Mid :

CH Mid :

AFH Mode
DH 5(The longest packet type for GFSK)

2.867 * (800/6)/20 * 8.0 = 152.91 (ms)
2-DH 5(The longest packet type for m/4DQPSK)

CH Mid :

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Test Report No.
HCTR1304FR30

Date of Issue:
April 25, 2013

EUT Type:
GEM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 big/n

FCC ID:
ZNFE450J
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HLT OO0, 4T

CH Mid :

2.875 * (800/6)/20 * 8.0 = 153.33 (ms)

3-DH 5(The longest packet type for 8DPSK)

CH Mid :

Note :

2.875* (800/6)/20 * 8.0 = 153.33 (ms)

A DH5 Packet need 5 time slot for transmitting and 1 time slot for receiving. Then the system

makes worst case 1600/6 hops per second with 79 channels. So the system have each channel

3.3755 times per second and so for 31.6 seconds the system have 106.7 times of appearance.

Each tx-time per appearance of DH5 is 2.883 ms.
Dwell time = Tx-time * 106.7

TEST RESULTS
See the table.

Pulse Time (ms) Total of Dwell (ms) Period Time Limit
Channel Result
GFSK 8DPSK GFSK 8DPSK (s) (ms)
Low 2.875 2.883 306.67 307.52 316 PASS
Mid 2.867 2.875 305.81 306.67 316 400 PASS
High 2.875 2.875 306.67 306.67 316 PASS
Pulse Total of
Period Time Limit
Channel | Time (ms) | Dwell (ms) Result
(s) (ms)
m/4DQAPSK
Low 2.875 306.67 316 PASS
Mid 2.875 306.67 316 400 PASS
High 2.875 306.67 316 PASS
;EETPRT;:(')!;: FCC CERTIFICATION REPORT www.het.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1304FR30 Agril 25, 2013 GSM/WCDMA Phone with Blueteoth3.0, WIFIS02.11 big/n ZNFE450.
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A CT
I-I_Il._l'.lrl.lll
Test Plots (GFSK)
Dwell Time (Low-CH)
e Agilent

a Mkrl

Test Plots (GFSK)
Dwell Time (Mid-CH)
5 Agilent

#\BH 1 MH=
\File Operation Status. C:AHCT.GIF file saved

R T [Freq/Channel

Center Freq

Start Freq
| 240200006 CHz

Stop Freq

CF Step
100068008 MHz
Auto Man

Freq Offset

Siagnal Track
L C
['++4

248268800 GHz

2.48200008 GHz

| 0.00000000 Hz

|Freq/Channel

Center Freq

| 2.44168006 GHz

- Stop Freq
2. 44160068 GHz

1.06000808 MHz

Freq Offset
| 000060608 Hz

244168800 GHz

Start Freq

CF Step!

Auto Man

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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I-I_ILIJ'.I.III
Test Plots (GFSK)
Dwell Time (High-CH)
B Agilent

a Mkrl

Test Plots (8DPSK)

Dwell Time (Low-CH)
5 Agilent

' a Merl

i e R e R B e A R S e

#\BH 1 MH=
\File Operation Status. C:AHCT.GIF file saved

R T [Freq/Channel

Center Freq

Start Freq
| 248000006 CHz

Stop Freq

CF Step
100068008 MHz
Auto Man

Freq Offset

Siagnal Track
L C
['++4

2480680 GH=

2.45000008 GHz

0.66800000 Hz

|Freq/Channel

Center Freq

1

| 2.40260000 GHz

- Stop Freq
2. 40200008 GHz

1.00000008 MHz
Auto Man

Freq Offset
[ 080060608 Hz

248260000 GHz

Start Freq

CF Step!

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.cokr

Date of Issue:
April 25, 2013

Test Report No.
HCTR1304FR30

EUT Type:
GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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Test Plots (8DPSK)
Dwell Time (Mid-CH)
3 Agilent R T |Freq/Channel
art 15C a Mkrl

Center Freq

i
—'~_.u'jl.L\#1|'I._|"-.J"Iv-l\,I-b'.'.,f._-‘v.a4r-l||'.'H'J‘.-.‘-‘.}"l_r-l‘u.hdi'\.fr.'d el e | | s t ar t F re q

| 2.44100000 GHz

Stop Freq

CF Step
100068008 MHz
Auto Man

Freq Offset
||l,j.'.?'uf|\rﬁ “Hiﬁll'.-, .

Siagnal Track
L C
['++4

244168800 GHz

2.44100088 GHz

0.66800000 Hz

Test Plots (8DPSK)
Dwell Time (High-CH)
# Agilent R T [Freq/Channel

Center Freq

| 2.45000000 GHz

- Stop Freq
2. 43000008 GHz

1.06000808 MHz

Freq Offset
[ 000060608 Hz

#WBH 1 MHz

248008800 GHz

Start Freq

CF Step!

Auto Man

\File Operation Status. C:AHCT.GIF file saved

FCC PT.15.247
TEST REFORT

FCC CERTIFICATION REPORT

www.hct.cokr

Test Report No.
HCTR1304FR30

Date of Issue: EUT Type:
April 25, 2013 GSM/WCDMA Phone with Bluetooth3.0, WIFIB02.11 b/g/n

FCC ID:
ZNFE450J
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I-I_Il._l'.lrl.lll
Test Plots (11/4DQPSK)
Dwell Time (Low-CH)
e Agilent

a Mkrl

A i g [ Y
v

Test Plots (m/4DQPSK)

Dwell Time (Mid-CH)
5 Agilent

' a Merl

i

| *1‘y‘IIf\fF'll'ﬂ“‘*-r.JIq‘ﬂ‘ﬂ.'IHJ."!I I

#\BH 1 MH=
\File Operation Status. C:AHCT.GIF file saved

R T [Freq/Channel

Center Freq

Start Freq
| 240200006 CHz

Stop Freq

CF Step
100068008 MHz
Auto Man

Freq Offset

Siagnal Track
L C
['++4

248268800 GHz

2.48200008 GHz

| D.00000000 Hz

R T [Freq/Channel

Center Freq

| 2.44168006 GHz

- Stop Freq
2. 44160068 GHz

1.06000808 MHz

Freq Offset
[ 0.80060608 Hz

244168800 GHz

Start Freq

CF Step!

Auto Man

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT
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